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DF o LAF o BMEBRE (BEUHER)

Lithium-ion cell or battery

Certification for Similar Models
No: MDW-PC1818
Date: 2018.11.13
1. DOBETEih.~Osingle cell Osingle cell battery
m#AEth. battery(pack) (/LR composition ofcell : 2P2S )

2. B84 . customer model name : AP18F4M Murata model name : 1.IS4163
3. B E A& customer : ACER
4. FEHErated
IHH ~item B {E.~ specification {E#& /remarks
AFFEE . nominal voltage 7.6V
EREBE rated capacity 6850mAh
7w FRERIEWD) 52Wh HiEith/cells <20Wh
/Watt-hour rating #HE sth/batteries<<100Wh

5. HLBERUEEREER./Similar Model and Test Result
1) $A{LI#FESR Similar Model (Murata model name) : LIS4153(7.6V 7200mAh 54Wh)
2) HEREER . Test Result
EE#E T X FER . Test results of the UN Recommendations on the Transport of Dangerous Goods

EEESETA FRUHIERE (383 UFOLEM | TR MER/ ey I
NO | 7R +IEH test item test results " remarks
Tl | BEL S alb—3Y 3 0 Altitude simulation OK

T2 | ;BERERThermal test OK

T3 | #&Eh.~Vibration OK :

T4 | 52 .Shock OK

T5 | S #R%E#.~ External short circuit OK

T6 | &2 (Impact) ~Ei& (Crush) OK

T7 | B3I E.Overcharge OK single cell (&3 &5+

T8 | S&HIM=E ~Forced discharge OK

SHEARMER Tested Date : 2014/02/14~2014/02/25

B REREMA . Tested Date for Package : 2018/1105~2018/11/09

LE8EFR FERIIEEE)ESER(UN Manual of Tests and Criteria 6th ,Part I, sub-section 38.3)IZHE L \EE
BLERERETHACEFANV-LET,

We, Murata Energy Device Wuxi Co., Ltd., hereby certify that above results are confirmed in accordance

with the Manual of Tests and Criteria of the UN Recommendations on the Transport of Dangerous Goods,
6th, Part I, sub-section 38.3.
3) HUBELDT Y FEEREMWH)., BELLE Ratios for Watt-hour ,Voltage $FLUHETEIZx L T,
7y FEEREWDOZELELA20%LUN, BEOBEEDEMAS2 0% RN THS L EMALET,
We certify the change of the subject model to the similar model is in Watt-hour rating of less than
20% and the increase in voltage of less than 20%.

LIS4163./LIS4153 : .2« EEEHKE(Wh b~ Watt-hour Ratio=96%.
( / BIE k.~ Voltage Ratio=100%

Weiwel Talqghf ‘M;}ngger
CS-QualitwAssurance Depantiert
Murata EnergyDevice Wuxi Co.; IAd.
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Murata Energy Device Wuxi Co., Ltd.

No.27, Changjiang Road, New District, Wuxi, Jiangsu Province , 214028 P.R.C Pagei 2 of 7

Phone: 86-510-8523-9120

A : Checklist for Judging New Type Cell or not

When there is no change in all items, it is NOT considered to be a New Type Cell.
(Change = O. Nochange = —)

Battery Pack Model : US485490H5K Component Cell Model : LIS4163
Check item |  The element which is given influence Presence of change

Safety parts and|Are the safety parts and mechanicall

mechanical components of this cell the same as those of _

components |the test completion cell?

Cathode materiallls cathode material system of this cell the

system same as that of the test completion cell? _

Anode materiallls anode material system of this cell the

system same as that of the test completion cell?

[Electrolyte materiallls electrolyte material system of this cell
system the same as that of the test completion cell? -

Mass of cathodells mass difference of the design center of]

material each cell concerning cathode less than 20%? _
Mass of anode|ls mass difference of the design center ofj
material each cell concerning anode less than 20%? —

Mass of electrolyte  |ls mass difference of the design center of
each cell concerning electrolyte less than —
20%?

JJudgment result New Type or not Not new

iR E-039(12)
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Murata Energy Device Wuxi Co., Ltd.
No.27, Changjiang Road, New District, Wuxi, Jiangsu Province , 214028 PR.C
Phone: 86-510-8523-9120

Page: 3 of 7
B : Checklist for Judging New Type Battery or not
Confirmation of presence of change in “The element which is given influence”
(Change = O. Nochange = -—)
When there is no change in all items, it is NOT considered to be a New Type Battery.

Battery Pack Model : 1.IS4163

Test Item (Function) The element which is given influence Pr:ﬁ:l:; of
M1 : « Crimped part, Gasket (Cell)
IAltitude Simulation » Gas Release Vent, Cell Case (Cell)
(Decompression load) + Pack (Plastic) Case _
» Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
* Coating materials
T2 : * Crimped part, Gasket (Cell)
Thermal Shock * Gas Release Vent, Cell Case (Cell)
(Repetition of high temp.|- Finished state of Wound Electrodes (Cell)
and low temp.) * Pack (Plastic) Case -
* Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
* Coating materials
T3 : Vibration » Finished state of Wound Electrodes (Cell)
(Vibration load) * Electric wiring member
* Electronic Parts on a circuit board -
* Cell Holding Member
(Adhesive, Both Sides Tape, Lib of Plastic Case )
T4 : Shock * Wiring Member
(Shock load) * Electronic Parts on a circuit board
* Cell Holding Member -
(Adhesive, Both Sides Tape, Lib of Plastic Case )
» Finished state of Wound Electrodes (Cell)
T5 : External Short Circuit |- Over-voltage Protection
(Short current) * Current Control Device
« Safety Device of cell (Cell) -
* Lead Tab
T6(Cell) : Impact .“Crush |- Separator (Cell) _
(Crash load) » Insulation State in a cell (Cell)
T7(Pack) : Overcharge * Overcharge Protection
(Charge load) * Thermal Device -
« Safety Device of cell (Cell)
T8(Cell) : Forced Discharge |- Finished state of Wound Electrodes (Cell)
(Over discharge load) N
Judgment result New Type or not Not new

i IR & -039 (12)



No: MDW-PC1818
Ed T =4 DATE: 2018.11.13
14| USE ONLY Test Result of UN Recommendations Part 1 PAGE: 4 of 7 Page
HL# % /Murata Model Nar{LIS4153LVPC(SY6)
cellfff fH/Cell Model Name |US4256C4H2K 14 5/ Configuratior 2P 2S
AT/ Test Company |FTHEEER (TH) ERAE
Heit/ Address FEIHELEHTHEKITE2IE BiE/Tel 86-18068308951
iR 56 % /Test Room MDWEIBE S &5 A8 = R HAE] /Test Dates 2014.2.14-2014.2.25
3| 72 £ £/ Criterion UN Manual of Tests and Criteria Rev5, Part I, sub—section 38.3
KU 4L ¥/ Test Name T SEEDRE Altitude Simulation
£2 R iR 46§~ Before A5 After ﬁhiﬁzﬁgffs/ ggﬁfﬁﬂ —
No. Conditions Mass (g) ocVv (V) Mass (g) ocv (V) ©.1%1F) (90%LE) Occurrence
1 - 299.430 8.632 299.430 8.630 0.00% 100.0% N
2 F?‘JJEW’ZI?E % 299 530 8.620 299.530 8.613 0.00% 99.9% N
Irs R
3 charead | |__299.530 8.613 299.530 8.612 0.00% 100.0% N
4 299.770 8.633 299.770 8.625 0.00% 99.9% N
5 S0 B ST 299.360 8.613 299.360 8.608 0.00% 99.9% N
6 B,/ 299.330 8.608 299.330 8.600 0.00% 99.9% N
7 | After 50 cycles, 299.220 8.618 299.220 8.616 0.00% 100.0% N
g | fully charged 299.160 8.607 299.160 8.606 0.00% 100.0% N
A B i/ Test Name T2: BERK Thermal
s AR A 13456 BT~ Before N5~ After ﬁh;i;zf:ﬁfs/ 3S¥f§f§§ —
No. Conditions Mass(g) oGV (V) Mass(g) ocV (V) ©.1%E1F) (90%L1E) Occurrence
1 " 299.430 8.630 299.430 8.594 0.00% 99.6% N
2 Fﬂﬂﬁiﬁ Efﬂ/“ 299.530 8.613 299530 8.591 0.00% 99.7% N
e, Tu
3 chareed | |_299.530 8.612 209.530 8.589 0.00% 99.7% N
4 299.770 8.625 299.770 8.592 0.00% 99.6% N
5 S0 BEIRE ST 299.360 8.608 299.360 8.587 0.00% 99.8% N
6 B/ 299.330 8.600 299.330 8.586 0.00% 99.8% N
7 | After 50 cycles, 299.220 8.616 299.220 8.591 0.00% 99.7% N
g | fully charged 299.160 8.606 299.160 8.587 0.00% 99.8% N
R A T/ Test Name T3: #R3hAK: Vibration
=8 .. R B~ Before R 5 After ﬁr%ﬁd:fs/ 32;{3%:‘??};6 —
No. Conditions Mass(g) ocV (V) Mass(g) ocv (V) (OA%LLF) (90%LLE) Occurrence
1 . 299.430 8.594 299.430 8.592 0.00% 100.0% N
2 Fiﬂﬁmfﬁ‘% 299 530 8.591 299530 8.589 0.00% 100.0% N
cle,
3 ohareed | |_299.530 8.589 299.530 8.587 0.00% 100.0% N
4 299.770 8.592 299.770 8.590 0.00% 100.0% N
5 SORBHERE 299.360 8.587 299.360 8.584 0.00% 100.0% N
6 R,/ 299.330 8.586 299.330 8.583 0.00% 100.0% N
7 | After 50 cycles, 299.220 8.501 299.220 8.588 0.00% 100.0% N
g | fully charged |"" 599 160 8.587 299.160 8.585 0.00% 100.0% N
M2/0 %R <Ruptured> U :F <Fire> f#{F:D <Disassembly> $ES:V <Venting>
A CCUITENGE  Jopi=. | <(Leakaged FT 5% :N <No rupture, No fire, No disassembly, No venting, No leakage>

T fR-P15:-009(5)




No: MDW-PC1818
Ay .
3 | heanal BEBMERAE 4R 2 DATE: 2018.11.13
g Skl Test Result of UN Recommendations Part 2 PAGE: § of 7 Page
R B/ Test Name T4: Fhdi A Shock
- . A58 Hil ~ Before R 5~ After ﬁwii;ﬁﬁi/ gfzﬁﬁf?cﬂ —
No. Conditions Mass (g) ocv (V) Mass(g) ocv (V) ©.1%E1F) (Q0%LLE) Occurrence
1 . 299.430 8.592 299.430 8.591 0.00% 100.0% N
2 F,*’JF”W?E E% 299,530 8.589 299530 8.587 0.00% 100.0% N
irst cycle,
3 sharead | |_299.530 8.587 299.530 8.585 0.00% 100.0% N
4 299.770 8.590 299.770 8.588 0.00% 100.0% N
5 SO BIR S 299.360 8.584 299.360 8.583 0.00% 100.0% N
6 1/ 299.330 8.583 299.330 8.582 0.00% 100.0% N
7 | After 50 cycles, 299.220 8.588 299.220 8.586 0.00% 100.0% N
g | fully charged |""599 160 8.585 299.160 8.583 0.00% 100.0% N
1%/0 3R <(Rupture> HBU:F <Fire> f&{f:D <Disassembly> #F=:V <Venting>
A CCUITENCE  loxd=.| <Leakaged L7 :N <No rupture, No fire, No disassembly, No venting, No leakage>
A2 T/ Test Name T5: M E A External Short Circuit
= TS BARMEBRE/ Max. s 2 BAREEBE/ Max. s
il EE;E"’I*%% Surface Tem[;erature °c) AR\ &S %ﬂﬁﬁ Surface Temp‘:rature °c) BB
No. Conditions 170°C Occurrence |No. Conditions 170°C Occurrence
1 56.5°C N 5 o # s 56.4°C N
3 S0RFEH G TR
2 F@Fﬁ? Efﬂ/" 58.7°C N 6 / 56.3°C N
3| ohareed 59.2°C N 7 | After 50 cycles, 56.3°C N
ged
4 57.4°C N 8 fully charged 56.3°C N
2R <Ruptured> #M:F <Fire> #2{4:D <Disassembly>
PR /Occurrence T HE N <No rupture, No fire, No disassembly>
AB LB/ Test Name T6: &5 (impact)/ 7% (crush) R4
&= B3tk 2 BKXFEEEE/Max. Surface Temperature (°C) .
No. Conditions 170°C R HIA .~ Occurrence
1 (= <160°C N
2 50%3FE E, <160°C N
3 F_(ﬁ;@/l <160°C N
Irst cycile, o,
4 50% charged <160°C N
5 (wide surface) <160°C N
% /Occurrence f@fk: D <(Disassembly> #:k: F <Fire> TRE: N <No fire, No disassembly>
R L F/Test Name T7: 3 7R Overcharge
= o %‘Q‘ . = b o ‘?é.:\ .
E: (?ori%iijitons LR HiIL Occurrence E: gﬁﬁ‘m MR HIN~ Occurrence
i N 5 T N
> mEHES/ = — SOREHR v
First cycle, fully IEER/
3 charged N 7 | After 50 cycles, fully N
4 N 8 charged N
W& /Occurrence |#2:k: F Fire> f#@fk: D <Disassembly> IHRE: N <No fire, No disassembly>

* Temperature Measurement by Thermolabel

fh{R-PH-050(5)
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Test Result of UN Recommendations Part 3

No.:

DATE:

MDW-PC1818

2018.11.13

PAGE: 6 of 7 Page

W Z / Occurrence

L RE N <No fire, No disassembly>

REA T . .
/Test Name T8: 3&fllIX#E  Forced Discharge

&5 LR A WEHIA &5 Bt AN
No. Conditions /Occurrence No. Conditions /Occurrence

1 N 11 N

2 N 12 N

3 N 13 N

4 N 14 N

MRFBH 50 R B
9 SEEMHE N 15 SE2H N
6 / First cycle, N 16 / After 50 cycles, N
fully discharged fully discharged

7 N 17 N

8 N 18 N

9 N 19 N

10 N 20 N

#2:K:F <Fire> f#{&:D <Disassembly>

s fR-PHRI-051(1)




No : MDW-PCI1818
EEfaterey S W 501
- TERMAL . . 7 7
%ﬂﬁl?ﬁ%ﬁﬂﬁ" Test Result of UN Recommendations for Package PA?E OPage
e AT/ a3 =
-li;gst Corfipani ¥ AR (TH) ARATE
i-lt/ 3T 4 i = %gﬁ/ _
Address FEIISEEEHITEKCIR27S ol 86-18068308951
AR E/ . R A/ - ST )
Test Room MDWEIBES) & iR = Tost Dateg 2018.11.05 ﬁzma.;l.os /Test MDW-P1811
2/ HE AV
_%grata Model Name LIS4163ACPC /Quantity 30 pcs
Rt/ Al Ea &R/
Cell Model Name US485490H5K Configuration 2P2S Package Factory MDW
AEEL / .
Packing Groun Z 4% I /Packing Group Number It
Tj-if 'ﬁ% / Kiﬂ/Lengt_h(L) ﬁl‘i’ /Wide (W) %E/Helght H) JRE /Gross Weight (kg)
Dimensions and
Gross Weight 359 mm 267 mm 160 mm 10.0 kg
B ZTiHER/Drop Test
AI L% WIfih  HD-S015
RBER/ ATRE
Test condition /Drop height 1..2m £ "—:;ﬁﬁ% /Occurrence
2 s AR/ LULVEEIR7EL /No Leakage, No
fvf(ﬁor%&ﬁﬁga):h ST flat on the bottom damege liable to affect safety during |
drop) SoEE TR TAmEK¥EET / ZLLVEEGZL/No Leakage, No
gnd . flat on the top damege liable to affect safety during
~4th = 3EE TR KA AT R/ ZLULVEEEZL/No Leakage, No
’/"/ H = flat on the long side damege liable to affect safety during |
s KR T/ ELUVIEEZEL/No Leakage, No
. F4ARE TR
Sth - flat on the short side |damege liable to affect safety during |
3rd H5E% T IRG —fRRTXx/ Z[LUVEIE7ZL/No Leakage, No
1st ! = on a corner damege liable to affect safety during |
X—f: KBRERREHZHRNE M
Each package must be capable of withstanding a 1.2m
drop test in any orientation without :
4’-’]%5&/ * Damage to cells or batteries contained therein; HE/ AH/OK
Criterion : Sh)ifting of contents so as to allow battery{or cell to Judgment =)
cell) contact
- Release of contents
B FEH E1EE/Stacking Test
SHERZE{/Test condition No HERFEE /Occurrence
= . Tl 1B - = &75L/No leakage, No
SABREIEfE/ Weight Load 180 ke ! distortion, No deterioration
Jo o - i - = ~&75L/No leakage, No
2 distortion, No deterioration
3 T - M8 - FEAH L /No leakage, No
distortion, No deterioration
RtGEREEAD-TIXESLL, REERI, @
HIsER#E/ DEEH/ERESILSEEE. RITTOBMELFEL YIE/ 215 /0K
Criterion T  RISHEYMOREREFREITT HLIUE | Judgment =
) L R 2 7
WeiWei Tarig /) Mdnager ; RENE

CS Quality Assurance Depa;f nent
Murata Energy Device Wiixi [Co., Ltd.

/0K
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1. 2mETHREEE. /1. 2mDrop Test Photo

DF 7 L4A B~ lithium—ion cell or battery

IS 31838 £ ~Murata model name: LIS4163ACPC

| Before
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BHERREE K./ /Stacking Test Photo

YFy LA B ith./lithium—ion cell or battery

LS55 FE R Murata model name: LIS4163ACPC

Before




